
WASTEWATER RECOVERY FROM A 
TEXTILE BLEACH AND DYE OPERATION, 

BENCH SCALE EVALUATION 

By: 
Srinivas Veerapnneni 

Mark R. Wiesner 
Diane Hirsch1 
Hiltne Grout 

Department of Environmental Science and Engineering 
George R. Brown School of Engineering 

Rice University 
Houston, Texas 77005 

Contract No. 5-FC-60-06690 

Water Treatment Technology Report No. 39 

December 1998 

U.S. DEPARTMENT OF THE INTERIOR 
Bureau of Reclamation 

Technical Service Center 
Water Treatment Engineering & Research Group 



REPORT DOCUMENTATION PAGE Form Appra ved 
OME No. 0704-0188 

Pubic raporti$q burden for thin tollacllon of information I= e8timat.d to average 1 hour per Va~ponge, including ths tune for rewewing iwtructnn6, saarchwa axlating data wurce%, Qerherlng em 

maintaining the data needed, snd complrtmg and reviewing the collectIon of information. Send comments regarding this burden e%nmate DI any orhcr 8aect of this collection of information 
~ncludlw swggestiorrr for rsduciw th!S burden to Washington Hasdsuartcrs Servicea, Dlractorete for Informerion Operanons and Repwrr. 1215 Jefferson Daws Highway. Suit 1204. Arlinptor 
VA 22202.4302. and to tha Office of Menagement and Budget. Paperwork Reducnon Rcporr 1070A-OlB81. Washington DC 20803. 

1. AGENCY USE ONLY (Leave Blank) 2. REPORT DATE 3. REPORT TYPE AND DATES COVERED 

December 1998 Final 
4. TITLE AND SUBTITLE 5. FUNDING NUMBERS 

Wastewater Recovery from a 
Textile Bleach and Dye Operation, Cooperative Agreement 
Bench Scale Evaluation #S-K-60-06690 

6. AUTHOR(S) 

Veetapaneni; Wiesner; Hirschl; and Grout 

7. PERFORMlNG ORGANIZATION NAME(S) AND ADDRESS 8. PERFORMING ORGANIZATION 

Department of Environmental Science and Engineering REPORT NUMBER 

George R. Brown School of Engineering 
Rice University None 

Houston, Texas 77005 

9. SP~N~ORING~MONITOR~NG AGENCY NAME(S) AND ADDRESS 

Bureau of Reclamation 
Denver Federal Center 
PO Box 25007 
Denver, Colorado 80225 
11. SUPPLEMENTARY NOTES 

10. SPONSORING/MONITORING 
AGENCY REPORT NUMBER 

Wake Tl-ealment 
Technology I%ogram 
Report No. 33 

12~. DISTRIBUTION/AVAILABlLlTY STATEMENT 

Available from the National Technical In~ommatinn Service, 
12b. DISTRIBUTION CODE 

Operations Division, 5285 Port Royal Road, Springfield Vii-ginia 22 16 I 

13. ABSTRACT (Maximum 200 words) 

Harlingen’s WWTP #2 treats approximately 3 MGD using a combination of primary settling, trickling lilters, biotowers, secondaq 
clarilication, and sand filtration. Beginning in 1990, a facility for recovering treated wastewater elllucnt using RO was brought on line. 
This 2 MGD facility produces high quality product water from filtered wastewater, which is used by a local textile bleach and dye plant. 
The tcxlile plant requires wata- with low ‘KK and organic c;wbon concentrations. ‘The bleach and dye operations at the textile plant increax 
the concentrations of color and TDS. 01.iginally the textile plant used only reactive dyes, however, recently indigo dyes have also beer 
included in some of the textile processes. The resulting industl-ial wastewater is I-ctumed to the WWTP md contams high conccntrationj 
of a misture of dyes and a TDS concentration of appl-oximately 2500. This water is treated by estended aeration, clarification, and 
chlorination before being dechlorinated and dischxged into a tidal zone. The treated industrial wastewater is blended with the RC 
concentrate and the treated domestic wastewatcr efHuent beforc discharge, A greater demand for process water is anticipated and it has 
been proposed that this demand bc met by re-using the industrial wastcwater which is CLllTclltly being discharged after treatment. This 
report determines characterization of wastcwater from the tcstile plant and bench-scale evaluations of Lrcatment options and make> 
recommendations for candidate processes to be evaluated during pilot scale. 

14, SUBJECT TERMS-- 

wastewater recovery/wastewnter reuse/reverse osmosis/coagulation/flocculation/carbon 
adsorption/t~licrofiItration/~~ltra~ltratio~i/textile 

15. NUMBER OF PAGES 

34 

16. PRICE CODE 

17. SECURITY CLASSIFICATION 18, SECURITY CLASSIFICATION 19. SECURITY CLASSIFICATION 20. LIMITATION OF ABSTRACT 
OF REPORT OF THIS PAGE OF ABSTRACT 

UL UL UL UL 

NSN 7540-01-280-6500 Standard Form 298 (Rev. Z-89) 
Prescribed by ANSI Std. 239-19 
ma-102 



Bureau of Reclam.ation 
Mission Statem.ent 

The mission of the Bureau of Reclamation is to manage, develop, and protect water 

ad related resources in an environmentally and economically sound manner in the 

interest of the American public. 

U. S. Departm,ent of the Imerior 
Mission. Statement 

As the Nation’s principal conservation agency, the Department of the IInterior has 

responsibility for most of our nationally-owned public lands and nahiral resources. 

This includes fostering wise use of our lard and water resources; protecting our fish, 

wildlife, and biological diversity; preserving the environmental and cultural vahles 

of our national parks and historical places; and providing for the enjoyment of life 

through outdoor recreation. The Department assesses our energy and mineral 

resources and works to ensure that their development is in the best interests of all 
our pple by encouraging stewardship and citizen participation in their care. The 

Department also has a major responsibility for American Indian reservation 

communities and for pqde who live in island territories under U.S. Administration. 

Disclaimer 

The information contained in this report regarding commercial products or firms 

may not be used for advertising or promotional purposes and is not to be construed 

as zm endorsement of any product or firm by the Bureau of Reclamation. 

The information contained in this report was develop4 for the Bureau of 

Reclamation: no warranty as to the accuracy, usefulness, or completeness is 

expressed or implied. 



Table of Contents 

1. introduction and Background . . , . 1 

2. Review of Treatment Options for Textile Industry Wastewaters . 2 

3. Characterization of the Industrial Waste Stream ................................... 4 
Fouling Indices: SD1 and MFI and MPFI .................................... 4 

Silt Density Index ................................................ 4 
Modified Fouling Index ........................................... 9 
Mini Plugging Factor Index 9 ....................... ............. 

4. Coagulation/Flocculation . . . . . . 11 

5. PAC Adsorption . , . , . . 11 

6. Membrane Filtration . . . . . , . I5 
Mode 1: Both concentrate as well as permeate streams recycled I5 
Mode 2: Concentrate stream recycled . , _ . . . 19 

Ultrafiltration . . . . , 19 
Nanofiltration ,,...,,,...........,,.,.,,,,,,......,,,,..,,,,,.,. 22 

7,Conclusions ..,,~...~..,.~,,~...,...~~.,.,..~..,.~,,.,.,,~~,...,,,,....~~ 22 

8, Recommendations for Processes to be evaluated at Pilot Scale 29 
Alternative A: Reverse Osmosis with Ultrafiltration Pretreatment . . 29 

Option 1: 3 stage (3-2-l) Reverse Osmosis treatment with ultrafiltration pretreatment 
., . . . . . . . ., ., , ., 29 

Option 2: Single element Reverse Osmosis treatment with ultrafiltration pretreatment 
. . . . . . . . . . . . . . . . . . . . . . . ..~............................. 30 

Alternative B: Reverse Osmosis with Microfiltration pretreatment . 30 
Monitoring.................,.................,.,,..,,...,........... 33 
Further suggestions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ...33 

Appendix A: Abbreviations & Units . . . . . 34 



1. Introduction and Background 

The City of Harlingen’s Wastewater Treatment Plant #2 treats a flow of 
approximately 3 MGD using a combination of primary settling, trickling filters, biotowers, 
secondary clarification, and sand filtration. Beginning in 1990, a facility for recovering 
treated wastewater effluent using reverse osmosis (RO) was brought on line. This 2 MGD 
facility produces high quality product water from filtered wastewater, which is used by a 
local textile bleach and dye plant. The textile plant requires water with low total 
dissolved solids (TDS) and organic carbon concentrations. The bleach and dye operations 
at the textile plant increase the concentrations of color and TDS. Originally the textile 
plant used only reactive dyes, however, recently indigo dyes have also been included in 
some of the textile processes. The resulting industrial wastewater is returned to the 
wastewater plant and contains high concentrations of a mixture of dyes and a TDS 
concentration of approximately 2500. This water is treated by extended aeration, 
clarification, and chlorination before being dechlorinated and discharged into a tidal zone 
via the Arroyo Colorado. The treated industrial wastewater is blended with the RO 
concentrate and the treated domestic wastewater effluent before discharge to the Arroyo 
Colorado. 

A greater demand for process water is anticipated and it has been proposed that 
this demand be met by re-using the industrial wastewater which is currently being 
discharged after treatment. The following issues must be evaluated before such an 
expansion of water reclamation activities at Harlingen’s Wastewater Treatment Plant #2 
can be undertaken: 

l potential impact of recycling the industrial wastewater on reclamation operations; 
I nature and quantities of waste streams generated after expansion; 
l treatment strategies, determination of feasibility, and preliminary cost estimates for the 

recovery and re-use of the textile wastewater effluent; 
l treatment or disposal strategies for residual streams; and 
l the long-term performance anticipated through each unit process after reclamation of 

textile process water is implemented. 

A three-phase effort was initiated to provide the information needed to proceed 
towards facility design for expanded reclamation activities: 

A. Characterization of wastewater from the textile plant and bench-scale 
evaluations of treatment options. 

B. Identification of the most promising treatment options for on-site 
evaluation using small continuous flow units operated over a period of several weeks. 
Examples of such continuous flow tests include single or multi-stage stand tests of RO, 
nanofiltration (NF), or ultrafiltration (UP) membranes and chemical pretreatment in 
conjunction with small filtration pilots. 

C. Long-term (4 to 9 months) pilot evaluation of no more than two process 
trains selected based on results from phases 1 and 2. The exact duration of phase 3 should 



reflect a balance between the desirability of a pilot trial which is as long as possible while 
meeting requirements for delivering build-out on reclamation capacity. In the case of 
membrane processes, one purpose of these longer pilot runs is to optimize operating 
conditions including cleaning type and frequency, feed water pressure, and flow rates. 
Data on potential for long-term membrane fouling, water quality, and characteristics of the 
concentrate(s) should also be collected. 

This document presents the results from phase 1, and makes recommendations for 
candidate processes to be evaluated at pilot scale during phase 2. 

2. Review of Treatment Options for Textile Industry Wastewaters 

Based on reviewed published literature, several treatment options were identified 
early in the study as candidates for further evaluation. Figure 2.1 shows the existing 
treatment process with four suggested options for the additional treatment needed for the 
dye wastewater. Three out of the four options were explored in phase 1 bench scale 
evaluations including: 

A. Coagulation/Flocculation as pretreatment to membrane filtration 
B. Membrane Separations, and 
C. Carbon Adsorption as either pretreatment prior to micro/ultra- filtration or 

alone. 

A fourth option, chemical oxidation using ozonation, peroxide, or an advanced oxidative 
process, was initially ruled out based on cost and effectiveness. 



I 
1 
1 
1 
I 
I 

z 
‘i 5 I 

2’ I 
I 

--+------ J 



3. Characterization of the Industrial Waste Stream 

Three dye wastewater samples and one treated domestic wastewater sample were 
analyzed as showing in Tables 1 and 2. The dye wastewater samples were taken on 
6126196 (Dye WW#l), 9118196 (Dye WW#2) and l/22/97, (Dye WW#3 j. All the samples 
were refrigerated until used. The domestic wastewater was sampled on l/22/97. 

The pH of the dye wastewater samples is approximately neutral (Table 1). They 
have very low turbidities, and have conductivities typical of dye waste streams. The total 
organic carbon (TOC) varied for the three samples indicating the variability of wastewater 
stream over time. Most of the TOC was found to be dissolved (passing through a 0.45 
pm membrane), The TSS (total suspended solids) was measured and found to be rather 
low, which is expected since the wastewater was sampled after clarification. 

The domestic wastewater also has low turbidity and low TSS. The TOC in this 
water is significantly lower than that of dye wastewaters, due to the fact that this water 
passed through a secondary treatment process. The DOC accounted for 77% for TOC 
The conductivity of this water is also low compared to the dye wastewaters. 

An electronic particle counter (Coulter Multisizer) was used to determine the 
particle size distribution in the wastewater. Particle size distributions of the three dye 
wastewater samples and the domestic wastewater sample are shown in Figure 3.1. 
Overall, the particle counts are low in all the samples as is consistent with the low turbidity 
measured. Most of the particles are less than 1 pm in size, 

Dialysis experiments were performed with membranes ranging from 100 to 50,000 
Daltons (0.0001 - 0.005 urn). Figure 3.2 shows the UV absorbance results for 100, 500, 
1000, 5000, 10000, and 50000 Dalton membranes. From these results, it is evident that 
roughly 50% of the particles (or colloidal material) in the wastewater is between 0.005 
and 0.45 pm, and almost none is below 0.001 pm. 

Fouling Indices: SD1 and MFL and MPFl 

Filtration experiments using the Millipore SD1 test apparatus (Catalog Number 
ZWRQ 032 75; 0.45 pm pore size membrane, 47 mm diameter) were performed at 30 psi 
on Dye WW #2 and Domestic WW to determine the silt density index (SDI), modified 
fouling index (MFI), and mini plugging factor index (MPFI). 

$& Densitv Index: SDT is a commonly used fouling index to determine whether 
pretreatment is required before application of RO. Although commonly used, the method 
is open to considerable criticism, as the index is not linearly related to the quality of water 
(e.g. colloidal content), nor does it correlate with downstream RO performance when the 
SD1 values are low (<2). SD1 is determined by measuring the time it takes to filter 500 ml 
of sample through a 0.45 pm filter at 30 psi, over a 15 minutes time interval. SD1 is then 
estimated from the following equation: 



Table 1: Wastewater Characterization 

Parameter Dye WW #l 
16126196) 

PH 7 - 8 (Varies 
with time) 

Temperature (as measured in 22 - 24 
the laboratory) (oC) 

Turbidity (raw W/O.4Spm 1.7 IO.3 
filtered) 
Conductivity (mMho/cm) 
Color (Platinum-Cobalt 
Units) 

5.74 

1092 

TOC (Total Organic Carbon) 32.6 

(w/l) 
DOC (Dissolved Organic 30 
Carbon) (“g/l) 
TSS (total suspended solids) 0.0029 
(ml/L) 

Total Metals (Al, Cr, Cu, Fe, 3 1 .S mg/l 
ME- Mn. Ni. Zn) 

UV absorbance at 2S4nm 1.12 
(0.45pm filtered) 

- 
Alkalinity .Kecommend measurement at site 

COD (mg/l) 840 (2/97), 855 (l/97), 801 (12/96), 813 (11/96) 

CBOD 299 (2/97), 304 (l/97), 346 (12/96), 352 (1 l/96) 

MW dist. of organics Not provided 

MFI (modified fouling index) (See text) 

SD1 (silt density index) (See text) 

22 - 24 
I 
22 - 24 

I 
22 - 24 

4.6 13,S2 12.04 
1044 I 254 I 72 

48.1 41,8 18.2 

36 31 14.4 

0.0345 0.002 0,0228 

1.33 I 0.61 I 0.191 

S 



Table 2: Metal Analysis 